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1. TOn m6u
Name of sample

^ ^A, i
z. 5o lugng mau

Quantity

3. M0 ta
Description

4. Ngdy nhQn m6u
Date of receiving

x). Nol gol mau
Customer

6. Thdi gian thit nghiQm
Test period

7.K€t qud thri nghiQm
Test result

: SOI{ THONG MINH VTAU TRANG MS : 201

sor',{ TRoN vaT LIFU DAr NTING

:01

I

: Mdu thtr nghiQm do kh6ch hang 6y m6u, tOn m6u vb th6ng tin vA m6u

do kh6ch hd'ng cung cdp. / Testing sample was sampled by customer,

sampl.e name and sample information were supplied by customer.

01 tdm vat liQu phir scrn miu trdng
Wite coated material sheet

:06/04/2018

: CONC TY TNHH SON HOA YI.ET
TDS 34, TBD 23. KP Long Binh, Kh6nh Binh, TAn Uy0n' Binh Ducrng

:07 | 04 / 2018 - 16 I 04 I 20 18

TRTIdNG PTN HANG TIOU DI.ING
HEAD OF CONSAMER PRODUCTS- 

TESTING IA,B.

Nguy6n Phufc Hii

TOn chi tiOu

Characteristic

Phucrng ph6p thit
Test method

KCt qui tht nghiQm

Test result

7.1 KhA ndng chiu nhiQt cira mdng scrn o
200 oC trong 4 gidlHeat resistance

of coating (at 200"C for 4 h)

Theo yOu cdu
kh6ch hang/As

cLtstomer's request

Mdng scm kh6ng bf ph6ng rQp,

kh6ng bi ntrt v6l no blistering, no
cracking

D6C/ PP. DIRECTOR

6im6udokhtrchh{nggr?iddn'iZesrresultstlrevalidforthenamehsubmittedsample(s)only.
2. Kh6ng dri<ic tricn-'sao mO1 ptrdn itridu't6t qun tnt ngtriem nhy ndu khOng c6 srr ddng ! bhng vdn biLn cira Trung Am Ky thuat 3'

Thi.s 7e* Report shatl not'be reproducerJ, except in fall, u'ithout the written approt,aL of Qucnest 3

3. T6n m6u, ten kh6ch hlng drrdc ghi theo y6u ciu cia noi gil miu.l Name of sample and custo.mer ore _written 
as customer's request'

l. pO r.r,o"L aa* ueo do ;6 ron;;6;rffi a,ro. ttnr, uei t = z, mr1c. tin c?y.9s 7"- Kh6"h hi,ng c6 thd licn hC theo 
9il :ni -o"ulj,i lld:]l?11,:11i9,:1:

;;r';;;"rt;;;;;;;;;"'irri"i, it *rittiement --ith k = 2, at 95 Ec coliiAen(( leve!. Pleose conncr Quatest 3 (tt the belut address for furthet'infotmation'

Head office: 49 Pasteur, Q1, Hd Chi Minh City, VIFT NAM
Testins: 7 Road l, Bi€n Hda I Industriai Zone, Ddng Nai

Tel:-(84-28) 3829 4274

rei: (84?{$'383 6212
Fax: (84-28) 3829 3012
Fax: (84-251) 383 6298

Websitq: www.quatest3.com.vn
E-mail : tn-cskh @quatest3.com.vn
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